




29308

94026

94004

94005

94008

29308

29306

29042

29307

29309

29306

29306

29311

29311

29311
29313

29310

29306

94003

94019

94003

94019

29305

29305

29305

29076

293183 1
2

11

2

33

T LT L

 T
L T
L

29066

29301

29002

29002

29004

29003

29066

29045
  40T

29004

29003

29002

29301

29002

29004

3000WT 

29004

29301

29066

29315 & 19021

29315

19021

29005

29066

94005

29005
  11T

29010

19021

29005
  11T

29010

29315

29010

29010



29308

94026

94004

94005

94008

29308

29306

29042

29307

29309

29306

29306

29311

29311

29311
29313

29310

29306

94003

94019

94003

94019

29305

29305

29305

29076

293183 1
2

11

2

33

T LT L

T LT L

29066

29301

29002

29002

29004

29003

29066

29045
  40T

29004

29003

29002

29301

29002

29004

3000WT 

29004

29301

29066

29315 & 19021

29315

19021

29005

29066

94005

29005
  11T

29010

19021

29005
  11T

29010

29315

29010

29010



29302

29302

2931229314

29303

29076

94019

Battery Not Included

94004

94005

Double face tape

OFNA DESCRIPTIONS RETAIL OFNA DESCRIPTIONS RETAIL
11064         BEARING 5x8, 4PCS.            11.95 29071         SEAL, GEAR BOX TO CHASSIS H9  3.95
14151         BODY CLIPS,  CHROME           3.95 29073         WASHER, M3.1x6, 6PCS M6.5x8 6P 3.95
18076         BEARING, 8x16mm, 4PCS     8.5 15.95 29074         WHEEL HUB SET HARDCOATED H9   14.95
18077         BEARING, 5x10mm, 4PCS.        15.95 29076         ANT. MOUNT ALUM. HYPER 9      7.95
18078         BEARING, 6x10mm, 4PCS.        15.95 29077         WING, REA WITH MOUNT HYPER 9  14.95
19016         BALL, STEEL, 6.8MM 4PCS.      5.95 29078         BALL END STEEL 6.8mm HYPER 9  8.95
19331         TURNBUCKLE,FRONT TOP ARM,STEEL 9.95 29079         INSERT SET ADJUSTABLE HYPER 9 3.95
22087         ALUM. WASHER 3mm              7.95 29081         SCREW SET A FRONT/REAR HYPER 9 29.95
22115         BEARING 12x18mm, 2PCS  9.95 29082         SCREW SET B CENTER HYPER 9    24.95
28002         HEX SCREW 4x47mm,4pcs H8-8.5  2.95 29083         SCREW SET C FOR CHASSIS H9    27.95
28115         ALUM. COLLAR FOR RR SHOCK TWR. 5.95 29098         SHOCK BODY, FRONT 17MM        34.95
29001         CROWN GEAR HYPER 9            39.95 29099         SHOCK BODY, REAR 17MM         35.95
29002         BEVEL DIFF GEAR  HYPER 9      14.95 29100         WING NEW FOR HYPER SERIES 1/8 14.95
29003         DIFF. CUP FR/RR HYPER 9       15.95 29101         TURNBUCKLE LUNS. 5X30MM H9    9.95
29004         DIFF CASE HYPER 9             9.95 29103         SHOCK SHAFT 4MM FR/RR 17MM 4PC 12.95
29005         DIFF PINON GEAR HYPER 9       18.95 29104         SHOCK PISTON 17MM 4PCS.       8.95
29006         CNC STEERING KNUCKLE 7075 H9  84.95 29105         SHOCK BLADDER 17MM 4PCS       7.95
29007         FRONT LOWER ARM HOLDER H9     7.95 29106         SHOCK SILICONE BOOTS 17MM 4PCS 8.95
29008         FRONT C-HUB SET HYPER 9       14.95 29107         SHOCK POST 7.8MM 17MM 4PCS    9.95
29009         CVA FRONT HYPER 9             54.95 29108         SHOCK ADJUTABLE RING 17MM 4PCS 4.95
29010         GEAR BOX PAIR HYPER 9         39.95 29109         SHOCK PLASTIC PARTS 17MM      8.95
29011         JOINT CUP PAIR HYPER 9        13.95 29110         SHOCK REBUILD SET 17MM        11.95
29012         CNC FR LOWER ARM HOLDER       19.95 29111         SPRINGS, FR/RR 17MM BLUE      19.95
29013         SCREWS, M3x50 M3x47           6.95 29112         SHOCK, HYPER 9 17MM BIG BORE  79.95
29014         HINGE PIN M4x66mm 4PCS HYPER 9 9.95 29113         SHOCK, HYPER 9 17MM BIG BORE  79.95
29015         CNC FRONT SHOCK TOWER 7075 H9 44.95 29115         ACKERMAN ROD HYPER 9 MED,LONG 8.95
29016         ARM, FRONT LOWER HYPER 9      14.95 29116         DIFF SET HYPER 9 FR/RR CMPL.  99.95
29017         SET SCREWS M5x8mm 4PCS HYPER 9 2.95 29117         DIFF SET HYPER 9 CENTER CMPL. 99.95
29018         ARM, FRONT UPPER HYPER 9      13.95 29121         CNC REAR SUPPORT BRACE H9     37.95
29019         HING PIN M3x42mm 2PCS         3.95 29122         STABILIZER FRONT 2.0/2.2MM H9 7.95
29020         ARM HOLDER FR UPPER PLASTIC H9 12.95 29123         STABILIZER REAR 2.4/2.6MM H9  7.95
29021         CNC FR UPPER PLATE 7075       24.95 29125         SPRINGS FR/RR 17MM WHITE MED. 19.95
29022         STABILIZER SET FRONT HYPER 9  14.95 29126         SPRINGS, FR/RR 17MM GREY HARD 19.95
29023         CNC REAR SHOCK TOWER 7075     49.95 29177         WING ONE PIECE WHITE HYPER 9  14.95
29024         ARM, REAR BOTTOM PAIR HYPER 9 14.95 29300         HYPER 9e CONVERSION KIT       299.95
29025         ARM REAR UPPER HYPER 9        9.95 29301         STEEL FLAT JOINT CAP  H9e     9.95
29026         TURNBUCKLE, RR UPPER ARM TTN  37.95 29302         SENSOR MOUNT/FR SUPPORT H9e   12.95
29027         WHEEL HUB REAR PAIR HYPER 9   12.95 29303         RADIO TRAY CNC ALUM. HYPER 9e 29.95
29028         UNIVERSAL JOINT REAR HYPER 9  55.95 29304         BATTERY CASE HYPER 9e         17.95
29029         CNC RR LOWER ARM HLD 7075 H9  19.95 29305         RECEIVER BOX HYPER 9e         11
29030         CNC FR LOWER ARM HOLDER H9    19.95 29306         CNC ALUM MOTOR MOUNT HYPER 9e 37.95
29031         STABILIZER SET REAR HYPER 9   13.95 29307         REAR SUPPORT PLATE HYPER 9e   9.95
29032         WING MOUNT HYPER 9            14.95 29308         ALUM. CENTER POST HYPER 9e    9.95
29033         BRAKE MOUNT REAR HYPER 9      12.95 29309         CENTER DRIVE SHAFT ALUM H9e   17.95
29034         BUMPER SET FR/RR HYPER 9      11.95 29310         CHASSIS HYPER 9e              79.95
29036         SERVO SAVER SET               24.95 29311         PINION GEAR 14T-5MM SHAFT     13.95
29037         SERVO SAVER ARM HYPER 9       7.95 29312         VELCRO STRAP HYPER 9e         7.95
29038         TURNBUCKLE FOR STEERING H9    12.95 29313         CNC ALUM MOTOR MOUNT HEAT SINK 17.95
29039         STEERING BALL END NYLON       11.95 29314         FOAM FOR BATTERY CASE H9e     2.95
29042         DIFF MOUNT CENTER HYPER 9     12.95 29315         JOINT CAP REAR HYPER 9e       9.95
29043         CENTER ALUM DIFF POST HYPER 9 9.95 29316         BODY, HYPER 9e W/MASK CLEAR   44.95
29045         SPUR GEAR STEEL 40T HYPER 9   36.95 29317         SCREW SET HYPER 9e            14.95
29047         DRIVE SHAFT CENTER ALUM H9    14.95 29901 BODY, H9 CROWD PLEAZER W/MASK  31.95
29052         THROTTLE ROD SET              13.95 30212 BEARING 5x8, FLANGE, 2 PCS.   5.95
29054         TURNBUCKLE, STEERING HYPER 9  9.95 81098         FOAM,DONUT YEL/MED PL STYLE 2P 3.95
29066         BALL BEARING 8x14MM           8.95 81099         FOAM,DONUT RED/FRM PL STYLE 2P 3.95
29067         SIDE GUARD HYPER 9            14.95

14351 HYPER 9e PRO BUGGY, PROLINE!



29302

29302

2931229314

29303

29076

94019

Battery Not Included

94004

94005

Double face tape

OFNA DESCRIPTIONS RETAIL OFNA DESCRIPTIONS RETAIL
11064         BEARING 5x8, 4PCS.            11.95 29071         SEAL, GEAR BOX TO CHASSIS H9  3.95
14151         BODY CLIPS,  CHROME           3.95 29073         WASHER, M3.1x6, 6PCS M6.5x8 6P 3.95
18076         BEARING, 8x16mm, 4PCS     8.5 15.95 29074         WHEEL HUB SET HARDCOATED H9   14.95
18077         BEARING, 5x10mm, 4PCS.        15.95 29076         ANT. MOUNT ALUM. HYPER 9      7.95
18078         BEARING, 6x10mm, 4PCS.        15.95 29077         WING, REA WITH MOUNT HYPER 9  14.95
19016         BALL, STEEL, 6.8MM 4PCS.      5.95 29078         BALL END STEEL 6.8mm HYPER 9  8.95
19331         TURNBUCKLE,FRONT TOP ARM,STEEL 9.95 29079         INSERT SET ADJUSTABLE HYPER 9 3.95
22087         ALUM. WASHER 3mm              7.95 29081         SCREW SET A FRONT/REAR HYPER 9 29.95
22115         BEARING 12x18mm, 2PCS  9.95 29082         SCREW SET B CENTER HYPER 9    24.95
28002         HEX SCREW 4x47mm,4pcs H8-8.5  2.95 29083         SCREW SET C FOR CHASSIS H9    27.95
28115         ALUM. COLLAR FOR RR SHOCK TWR. 5.95 29098         SHOCK BODY, FRONT 17MM        34.95
29001         CROWN GEAR HYPER 9            39.95 29099         SHOCK BODY, REAR 17MM         35.95
29002         BEVEL DIFF GEAR  HYPER 9      14.95 29100         WING NEW FOR HYPER SERIES 1/8 14.95
29003         DIFF. CUP FR/RR HYPER 9       15.95 29101         TURNBUCKLE LUNS. 5X30MM H9    9.95
29004         DIFF CASE HYPER 9             9.95 29103         SHOCK SHAFT 4MM FR/RR 17MM 4PC 12.95
29005         DIFF PINON GEAR HYPER 9       18.95 29104         SHOCK PISTON 17MM 4PCS.       8.95
29006         CNC STEERING KNUCKLE 7075 H9  84.95 29105         SHOCK BLADDER 17MM 4PCS       7.95
29007         FRONT LOWER ARM HOLDER H9     7.95 29106         SHOCK SILICONE BOOTS 17MM 4PCS 8.95
29008         FRONT C-HUB SET HYPER 9       14.95 29107         SHOCK POST 7.8MM 17MM 4PCS    9.95
29009         CVA FRONT HYPER 9             54.95 29108         SHOCK ADJUTABLE RING 17MM 4PCS 4.95
29010         GEAR BOX PAIR HYPER 9         39.95 29109         SHOCK PLASTIC PARTS 17MM      8.95
29011         JOINT CUP PAIR HYPER 9        13.95 29110         SHOCK REBUILD SET 17MM        11.95
29012         CNC FR LOWER ARM HOLDER       19.95 29111         SPRINGS, FR/RR 17MM BLUE      19.95
29013         SCREWS, M3x50 M3x47           6.95 29112         SHOCK, HYPER 9 17MM BIG BORE  79.95
29014         HINGE PIN M4x66mm 4PCS HYPER 9 9.95 29113         SHOCK, HYPER 9 17MM BIG BORE  79.95
29015         CNC FRONT SHOCK TOWER 7075 H9 44.95 29115         ACKERMAN ROD HYPER 9 MED,LONG 8.95
29016         ARM, FRONT LOWER HYPER 9      14.95 29116         DIFF SET HYPER 9 FR/RR CMPL.  99.95
29017         SET SCREWS M5x8mm 4PCS HYPER 9 2.95 29117         DIFF SET HYPER 9 CENTER CMPL. 99.95
29018         ARM, FRONT UPPER HYPER 9      13.95 29121         CNC REAR SUPPORT BRACE H9     37.95
29019         HING PIN M3x42mm 2PCS         3.95 29122         STABILIZER FRONT 2.0/2.2MM H9 7.95
29020         ARM HOLDER FR UPPER PLASTIC H9 12.95 29123         STABILIZER REAR 2.4/2.6MM H9  7.95
29021         CNC FR UPPER PLATE 7075       24.95 29125         SPRINGS FR/RR 17MM WHITE MED. 19.95
29022         STABILIZER SET FRONT HYPER 9  14.95 29126         SPRINGS, FR/RR 17MM GREY HARD 19.95
29023         CNC REAR SHOCK TOWER 7075     49.95 29177         WING ONE PIECE WHITE HYPER 9  14.95
29024         ARM, REAR BOTTOM PAIR HYPER 9 14.95 29300         HYPER 9e CONVERSION KIT       299.95
29025         ARM REAR UPPER HYPER 9        9.95 29301         STEEL FLAT JOINT CAP  H9e     9.95
29026         TURNBUCKLE, RR UPPER ARM TTN  37.95 29302         SENSOR MOUNT/FR SUPPORT H9e   12.95
29027         WHEEL HUB REAR PAIR HYPER 9   12.95 29303         RADIO TRAY CNC ALUM. HYPER 9e 29.95
29028         UNIVERSAL JOINT REAR HYPER 9  55.95 29304         BATTERY CASE HYPER 9e         17.95
29029         CNC RR LOWER ARM HLD 7075 H9  19.95 29305         RECEIVER BOX HYPER 9e         11
29030         CNC FR LOWER ARM HOLDER H9    19.95 29306         CNC ALUM MOTOR MOUNT HYPER 9e 37.95
29031         STABILIZER SET REAR HYPER 9   13.95 29307         REAR SUPPORT PLATE HYPER 9e   9.95
29032         WING MOUNT HYPER 9            14.95 29308         ALUM. CENTER POST HYPER 9e    9.95
29033         BRAKE MOUNT REAR HYPER 9      12.95 29309         CENTER DRIVE SHAFT ALUM H9e   17.95
29034         BUMPER SET FR/RR HYPER 9      11.95 29310         CHASSIS HYPER 9e              79.95
29036         SERVO SAVER SET               24.95 29311         PINION GEAR 14T-5MM SHAFT     13.95
29037         SERVO SAVER ARM HYPER 9       7.95 29312         VELCRO STRAP HYPER 9e         7.95
29038         TURNBUCKLE FOR STEERING H9    12.95 29313         CNC ALUM MOTOR MOUNT HEAT SINK 17.95
29039         STEERING BALL END NYLON       11.95 29314         FOAM FOR BATTERY CASE H9e     2.95
29042         DIFF MOUNT CENTER HYPER 9     12.95 29315         JOINT CAP REAR HYPER 9e       9.95
29043         CENTER ALUM DIFF POST HYPER 9 9.95 29316         BODY, HYPER 9e W/MASK CLEAR   44.95
29045         SPUR GEAR STEEL 40T HYPER 9   36.95 29317         SCREW SET HYPER 9e            14.95
29047         DRIVE SHAFT CENTER ALUM H9    14.95 29901 BODY, H9 CROWD PLEAZER W/MASK  31.95
29052         THROTTLE ROD SET              13.95 30212 BEARING 5x8, FLANGE, 2 PCS.   5.95
29054         TURNBUCKLE, STEERING HYPER 9  9.95 81098         FOAM,DONUT YEL/MED PL STYLE 2P 3.95
29066         BALL BEARING 8x14MM           8.95 81099         FOAM,DONUT RED/FRM PL STYLE 2P 3.95
29067         SIDE GUARD HYPER 9            14.95

14351 HYPER 9e PRO BUGGY, PROLINE!



2PCS 

2PCS 
2PCS 

2.5x11.8mm x1
Shaft

2PCS 

29307

29306

29305

29304

29303

29311

29310

29309

29308

29317

29316

29315

29314

29313

29312

14151

19331

19021

19016

29300

1807829312

1807628002

29113

29112

28421

2908029074

29326

29325

29100

22087

29001

29002

29003

29004

29005

29006

29007

29008

29009

29010

29012

29013

29014

29015

29016

29017

29018

29019

29020

29021

29022

29023

29024

29028

29027

29026

29025

29031

29030

29029

2902229022 29032

29318

29036

29034

29037

29054

29045

29039

29042

29074

29071

29066

29038

29075

29076

29078

29077

29102

29101

29079

29107

29106

29105

29104

29103

29302

29301

29110

29109

29108



2PCS 

2PCS 
2PCS 

2.5x11.8mm x1
Shaft

2PCS 

29307

29306

29305

29304

29303

29311

29310

29309

29308

29317

29316

29315

29314

29313

29312

14151

19331

19021

19016

29300

1807829312

1807628002

29113

29112

28421

2908029074

29326

29325

29100

22087

29001

29002

29003

29004

29005

29006

29007

29008

29009

29010

29012

29013

29014

29015

29016

29017

29018

29019

29020

29021

29022

29023

29024

29028

29027

29026

29025

29031

29030

29029

2902229022 29032

29318

29036

29034

29037

29054

29045

29039

29042

29074

29071

29066

29038

29075

29076

29078

29077

29102

29101

29079

29107

29106

29105

29104

29103

29302

29301

29110

29109

29108



3 1
2

2

11

11

33

2

4

3 1
2

2

33

T LT L

T LT L

T LT L

T LT L

29066

29046

29002

29002

29004

29002

29004

29002

29046

29004

29046

29066

29045
40T

29004

29003

29066

29066

29003

29002

29002

29004

29002

29004

29001

29004

29046

Rear

No. 5000 Front

29002

29003

29004

29066

29003

29011

29011

29005

29066

29005
11T

29010

29011

29010

29017

29078

29006-1 x4

29066

22115

29017 29008

29013

29006

29066

29074

29074

29074

29009

29074



3 1
2

2

11

11

33

2

4

3 1
2

2

33

T LT L

T LT L

 T
L T
L

T LT L

29066

29046

29002

29002

29004

29002

29004

29002

29046

29004

29046

29066

29045
40T

29004

29003

29066

29066

29003

29002

29002

29004

29002

29004

29001

29004

29046

Rear

No. 5000 Front

29002

29003

29004

29066

29003

29011

29011

29005

29066

29005
11T

29010

29011

29010

29017

29078

29006-1 x4

29066

22115

29017 29008

29013

29006

29066

29074

29074

29074

29009

29074



7

L
T LT LT LT T

L T
L T
L T
L 

29007             (Plastic)
Front lower arm holder

29030            (Alum)
Front Lower arm holder

29030

29007

28002

29014

29012

28002

29014

29016

28115

28094

29015

28115

28094

29022

29022

29022

29022

29022

29022

29022

29018

29019

29019

29018

19331

29036

29036

29036

18078

18078

29037

29037

18078

29036

29037

29036

18078

5x30mm

LUNSFORD
29101
5X30mm

STOCK

USE LOWER 
INNER HOLE



7

L
T LT LT LT L

T LT LT LT 

29007             (Plastic)
Front lower arm holder

29030            (Alum)
Front Lower arm holder

29030

29007

28002

29014

29012

28002

29014

29016

28115

28094

29015

28115

28094

29022

29022

29022

29022

29022

29022

29022

29018

29019

29019

29018

19331

29036

29036

29036

18078

18078

29037

29037

18078

29036

29037

29036

18078

5x30mm

LUNSFORD
29101
5X30mm

STOCK

USE LOWER 
INNER HOLE



13

7

29036

29036

29036

29036
29036

29036

29036

29078

29038

29039

29078

29079

29020

29021

29020

29079

29034

29041

11064

19052

29033
29041

29052

11064

29041

29033

28048

29033

19052

28087

2.6x8mm

29033

29033

Note the brake 
camangle goes 
forward



13

7

29036

29036

29036

29036
29036

29036

29036

29078

29038

29039

29078

29079

29020

29021

29020

29079

29034

29041

11064

19052

29033
29041

29052

11064

29041

29033

28048

29033

19052

28087

2.6x8mm

29033

29033

Note the brake 
camangle goes 
forward



21

11
33

2
L

T LT LT LT LT LT LT LT LT LT LT LT LT LT LT LT 

19

L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T

3 1
2

T
L T
L T
L T
L T
L T
L T
L T
L 

T LT LT LT LT LT LT LT LT LT LT LT LT LT LT LT L

18
28115

28094

28094

29020

29023

29077

28115

29074

29074

29074

29013

29017

29027

18076

29017

29028

29024

29013
29027

29074

18076

28031

29025

29025

29026

5x5mm
set screw

5x5mm
set screw

28115

29079

29014

29079

29014

28115
29023

29031

29031

29031

29031

29031

29031

29031

29079

28002

28002

29029

29079

29034

USE THE MIDDLE
HOLE INSERT
2 DEG



21

11
33

2
L

T LT LT LT LT LT LT LT LT LT LT LT LT LT LT LT 

19

L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T
L T

3 1
2

T
L T
L T
L T
L T
L T
L T
L T
L 

T LT LT LT LT LT LT LT LT LT LT LT LT LT LT LT L

18
28115

28094

28094

29020

29023

29077

28115

29074

29074

29074

29013

29017

29027

18076

29017

29028

29024

29013
29027

29074

18076

28031

29025

29025

29026

5x5mm
set screw

5x5mm
set screw

28115

29079

29014

29079

29014

28115
29023

29031

29031

29031

29031

29031

29031

29031

29079

28002

28002

29029

29079

29034

USE THE MIDDLE
HOLE INSERT
2 DEG



30212

19052

28087

28087

19052

28048
29043

29044

29042

29040

29052

29042

29072

29072

29047

29072

19298

19298

29070

29069

29070

10170

29070

29070

29070

10170

6mm

NOTE:
TANK INSERTS ARE 
TO ADJUST TO LEGAL 
CAPACITY FOR RACING

30212



30212

19052

28087

28087

19052

28048
29043

29044

29042

29040

29052

29042

29072

29072

29047

29072

19298

19298

29070

29069

29070

10170

29070

29070

29070

10170

6mm

NOTE:
TANK INSERTS ARE 
TO ADJUST TO LEGAL 
CAPACITY FOR RACING

30212



4.20mm

15.90mm

29035

29067

29067

29058

29053

29052

29054

29052

29053

29054

29053

29053

5mm fuel tube

29052
29053

29054

29054

22087

22087

18078

18078

29049 Graphite

29050

29051

29051

29052
29053 29035

29055

29051

5mm fuel tube



4.20mm

15.90mm

29035

29067

29067

29058

29053

29052

29054

29052

29053

29054

29053

29053

5mm fuel tube

29052
29053

29054

29054

22087

22087

18078

18078

29049 Graphite

29050

29051

29051

29052
29053 29035

29055

29051

5mm fuel tube



Notice the clutch spring

12

28061

28061

10097

10097

29057

28199

28200
28200

28199

29073

29073

19354

29073

29073

18077

19354

28065

28062

28063

28062

29056

10068

29059

28130

29059

29060

10120



Notice the clutch spring

12

28061

28061

10097

10097

29057

28199

28200
28200

28199

29073

29073

19354

29073

29073

18077

19354

28065

28062

28063

28062

29056

10068

29059

28130

29059

29060

10120



ON/OFF SWITCH
STEERING SERVO
THROTTLE SERVO

M-clip x6

Washer x8

2.7x6.5x0.5mm 
Washer x2

29102

29102

3x12mm
TP Screws

10282

29076

10177

28125

19298

19298

19298

19016

19298

19016

27050

28061

28125

27048

28126

19298

19298

19298

19016

19016

27050

19298

29062

28126

27048



ON/OFF SWITCH
STEERING SERVO
THROTTLE SERVO

M-clip x6

Washer x8

2.7x6.5x0.5mm 
Washer x2

29102

29102

3x12mm
TP Screws

10282

29076

10177

28125

19298

19298

19298

19016

19298

19016

27050

28061

28125

27048

28126

19298

19298

19298

19016

19016

27050

19298

29062

28126

27048



NO  Bubbles l

Shock O
il

Shock O
i

1 2

X2

FOR REAR
LONG

X2

FOR FRONT
SHORT

X2

FOR FRONT
SHORT

X2

FOR REAR
LONG

X2

FOR REAR
LONG

X2

FOR FRONT
SHORT

1

2

1

2

1

2

3

1

2

3

1

2

Gl eu

27049

27050

29061

29063

29063

27050

28370

28373

2705028370

28373

28065

28064

19018

29064

3x16mm
Cap Screws

3x16mm
Cap Screws

81098 Foam Yel Med.
81099 Foam Red Frim



NO  Bubbles

Shock O
il

Shock O
il

1 2

X2

FOR REAR
LONG

X2

FOR FRONT
SHORT

X2

FOR FRONT
SHORT

X2

FOR REAR
LONG

X2

FOR REAR
LONG

X2

FOR FRONT
SHORT

1

2

1

2

1

2

3

1

2

3

1

2

Glue

27049

27050

29061

29063

29063

27050

28370

28373

2705028370

28373

28065

28064

19018

29064

3x16mm
Cap Screws

3x16mm
Cap Screws

81098 Foam Yel Med.
81099 Foam Red Frim



29074

29074

29074

29074

29077

29073

14151

14151

Body Clips



29074

29074

29074

29074

29077

29073

14151

14151

Body Clips



++--

+- +-

++-- ++-- ++-- ++--

+- +-

++-- ++-- ++--

Oil Wt. ______

Oil Wt.
_____

Oil #
_____

Oil #
_____



++--

+- +-

++-- ++-- ++-- ++--

+- +-

++-- ++-- ++--

Oil Wt. ______

Oil Wt.
_____

Oil #
_____

Oil #
_____



RACER’S NAME TEL:(         )

ADDRESS

CITY STATE ZIP

DEALER’S NAME TEL: (         )

ADDRESS

CITY STATE ZIP

OFNA Racing congratulates you on your purchase of our fine OFNA Product.  With proper maintenance and han-
dling this kit will provide many hours of enjoyment.

The registration card should be filled out and mailed to OFNA Racing within 10 days of purchase date.

In the event that the kit is incomplete or component parts are broken due to error in manufacturer, contact your
dealer from which you purchased the kit for replacement part or call OFNA at (949) 586-2910 for your nearest dealer
location.  Other items such as radio and engine other covered by individual warranties.

IMPORTANT!
Please print or type, filling in the information listed below and mail immediately

MAIL TO:

OFNA RACING
7 VANDERBILT

IRVINE, CA. 92618
TEL: (949) 586-2910

OWNER’S REGISTRATION CARD

REGISTRATION CARD
Write in Your Model Name and Part Number

OFNA
7 Vanderbilt
Irvine, Ca.  92618



RACER’S NAME TEL:(         )

ADDRESS

CITY STATE ZIP

DEALER’S NAME TEL: (         )

ADDRESS

CITY STATE ZIP

OFNA Racing congratulates you on your purchase of our fine OFNA Product.  With proper maintenance and han-
dling this kit will provide many hours of enjoyment.

The registration card should be filled out and mailed to OFNA Racing within 10 days of purchase date.

In the event that the kit is incomplete or component parts are broken due to error in manufacturer, contact your
dealer from which you purchased the kit for replacement part or call OFNA at (949) 586-2910 for your nearest dealer
location.  Other items such as radio and engine other covered by individual warranties.

IMPORTANT!
Please print or type, filling in the information listed below and mail immediately

MAIL TO:

OFNA RACING
7 VANDERBILT

IRVINE, CA. 92618
TEL: (949) 586-2910

OWNER’S REGISTRATION CARD

REGISTRATION CARD
Write in Your Model Name and Part Number

OFNA
7 Vanderbilt
Irvine, Ca.  92618


	Page 1
	Page 2
	Page 3
	Page 4
	Page 5
	Page 6
	Page 7
	Page 8
	Page 9
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30



